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SAMPLE DESCRIPTION dients Ref: "Bal four"
Woven Dobby fabric
Col our: |Ink (Dark Bl ue)
Approx Thi ckness: 3mm
End Use: Uphol stery

THESE RESULTS MUST BE CONS|I DERED | N CONJUNCTI ON
W TH THE COMMVENTS ON THE FOLLOW NG PAGE(S)

Mat eri al Specification provided by client:
Nom nal Conposition: 91% Whol, 9% Nyl on
Nom nal Mass: 750g/ nR2

AS/ NZS Si mul t aneous determi nation of Ignitability, Flanme
1530.3 - 1999 Propagati on, Heat Rel ease and Snoke Rel ease
RESULTS: Face tested: Face
Date tested: 23/08/2013
Mean St andard Error
Ignition tinmne 13.14 mn 1.23
Fl ame propagation tine Ni | s Ni |
Heat rel ease integral 18.0 kJ/n2 1.8
Snoke rel ease, log d -0.7762 0.1173
Optical density, d 0.1787 /' m
Nunber of specinens ignited: 3
For 3 sanples which ignited -
Smoke rel ease (log d) Mean: -0.7762

St andard Error: 0.1173

For 6 sanples which did not ignite -

Snmoke rel ease (log d) Mean: -0.8074
St andard Error: 0. 0401
Nunber of specinens tested: 9
REGULATORY | NDI CES: Ignitability Index 7 Range 0-20
Spread of Flane | ndex 0 Range 0-10
Heat Evol ved | ndex 0 Range 0-10
Snoke Devel oped | ndex 5 Range 0-10
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Comment s:

These results only apply to the speci nen nounted, as described in this report.

The results of this fire test may be used to directly assess fire hazard,
but it should be recognized that a single test method will not provide a full
assessnent of fire hazard under all fire conditions.

The reaction of thin unsupported flexible materials to flame

i mpi ngenment can be assessed in accordance with AS 1530. 2.

Where materials of thickness |ess than 2mmthat are sufficiently
flexible to be bent by hand around a mandrel of 2nm di aneter

or less are subjected to the test described herein, they should
al so be subjected to the test in AS 1530. 2.

Each test speci nen had an unattached backi ng of 4.5mmthick
fibre reinforced cenent board.

Each test speci nen was restrained on the exposed face by a |ayer

of gal vani sed wel ded square nmesh made fromw re of nom nal di aneter

0. 8nmm and nomi nal spacing 12mmin both directions and securely fixed
to a backing board at four points each 100mm fromthe centre of the

sanpl e and the assenbly clanped in four places.

To allow free novenent of sanple during testing all corners were fol ded away
fromthe cl anps.
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